1.000--1.008

BRAKE

1.000--1.008

INDEX . PART SUG.

NO. -l SHIeT DESCRIPTION AND MODELS

PER
CAR

X T Wisy  DESCRIPTIONAND MODELS £on
BRAKE
1.000 FLUID, Brake
98765 3 oz. con. 120 thru 19th Sr. X
304690" PEREGE . & s e 120 thru 19th Sr. X
32043515 Quarts. . . . 120 thru 19th Series X
304316 1-Gallon. . . 120 thru 19th Series X
304317 h-Gallon. . . 120 thru 19th Series X
BRAKE CYLINDER
1.0005 CYLIMDER ASSEMBLY, Master
324606 LHD {(Super 302451). -120-120A-120B
~120BA~120C-120CA-120CD-138CD-
115€-1600-1-1A-1D-2
333213 LHD 1700-1-1A Hearse-2-3-5-1800-1
~14 Hearse -3-4-5-6-7-8
335057 HHIE o e 17014 Amb & Bus-1703A
-1801A Amb & Bus-1803A
354130 " LMD . . o . . 1900-1-1A-3-4-5-6-7-8
354132 LHD . .15014 Amb & Bus 1903A
303086 T e e RO Bl S 120-120B
316918 RED i 120C-120CD-138CD-115C
226965 ] .+ » » 1600~1-1A-1D-2
335671 RHD 1700 1-14 Hearse — 2-1800-
1-1A Hearse
338054 REBVES . s 1703-5-1803-4-5-6-7-8
235275 RED . . . . 17014 Amb & Bus - 1703A
-1801A Amb & Bus - 18034
335671 e e L AT 1900-1-14
328054 e ST e 1903-4-5-6-7-8
335275 RED . . . . .1%01A Amb & Bus-1903A
7833 (50.003) Screw 3/8-16 x 1 hex hd . 120-120A
~120B-120BA
315173 (50.003) Screw 3/8-16 x 13/16 hex hd . 120C
-120CA-120CD-138CD-115C
6689 (50.003} Screw 3/8-16 x 3/4 hex hd . 1600-1
-1A-1D-2~1700~1-1A-2-3-34-5-1800-1 |
-1A-3-34-4~5-6-7-8-19th Series- 3
5506 (50.220) Lockwasher 3/8. . . . . . Z
7891 (50.003) Screw 3/8-24 x 2 3/8 hex hd (LEDY
; 19th Series- 1
7006 (50.100) Wut 3/8-24 (LHD}. . . .19th Series 1
1.001 CYLINDER AMD PLUS ASSEMBLY, Master
303600 LfD . . . 120-120A-120B-120BA~120C
~-120CA-120CD-138CD-115C 1
233124 LED . . . 1600-1-1A-1D-2-1700-1-1A
Hearse - 2-3-5 1
338611 IHD . . . . 1701A Amb & Bus - 17034 1
333124 LHD (Use with Filler Plug 1-1/4")
1800-1-1A-3-4-5-6-7-8 1
338611 LHD (Use with Filler Plug 1-1/4™)
18034 1
303601 RED 120-120B-120C-120CD-138CD-115C 1
225668 RHD . . . 1600-1-1A-1D-2-1700-1-1A
Hearse -2 1
328613 RED . . . . 17014 Amb & Bus - 17034 1
338053 D e SR b T e 1703-5 1
325668 RHD (Use with Filler Plug 1-1/4")
1800-1-14-3-6 1
338613 RHD (Use with Filler Piug 1-1/4%)
1802A 1
328053 RHD (Use with Filler Plug 1-1/4"}
. 1804-5-7-8 1
7748 (50.810) Expansion plug {Super 303019}). .. 1

B A R e B RRERERE e

BRAKE CYLINDER—Continved

1.0015 CYLIKDER, Master

351863 LHD (Use with Filler Plug 1-5/8")
1800-1-1A Hearse-3-4-5-6-7-8

351862 LHD (use with Filer Plug 1-5/8")
18014 Anmb & Bus-18C3A
354070 LHD . . . . 1900-1-14-3-4-5-6-7-8
454131 LHD . . . . 1901A Amb & Bus-1903A
Zh1867 RHD (Uae with Filler Plug 1-5/8")
! 1800-1-1A Hearse-3-6-1900-1-14
351859 RHD (Use with Filler Plug 1-5/8"})
18014 Amb & Bus~1803A-1901A Ambé
Bus-190%A

3651868 RHD (Use with Filler Plug 1-5/8%)

1804-5-7-8-1903-4-5-6-7-8

1.002 BOOT, Master cylinder

303007 .120 thru 19th Series

1.00% STRAP, Master cylinder boot

303004 large . . . .120 thru 19th Series
203011 Small . , , ,120 thru 19th Series

1.004 VALVE ASSEMBLY, Master cylinder chack

3033026 .120-120A-120B-120PA-120C-120CA
-1206CD-138CD-115C-1600-1~1A-1D-2
-1700-1-1A Hearse-2-3-5-1800-1-1A
Hearse-3-4-5-6~7-8-1900-1-1A
Hearse-3-4-5-6-7-8

. 1701 Amb & Bus-1703A-18014A-

Amb & Bus-1803A-1901A Amb & Bus
-19034

234861

1.005 cup, Master cylinder check valve
SO AN R et o e 120 thru 19th Series

1.006 RETAINER, Master cylinder check valve cup
SR e b L R = T g A EES N 120 thru 19th Series

1.007 VALYE SEAT, Master cylinder check

303022 {(31/32" Dia.) 120-120A-120B-120BA
120C-120CA - 120CD-138CD-115C—
1600-1-1A-1D-2-1700-1-14-2-3-5
-1800-1~1A-3-4-5-6-7-8

351864 {1-11/64" Dia.) 1800-1-1A-3-4-5

-6-7-8-1900-1-1A-3-4-5-6-7-8

1.008 PLUG ASSEMBLY, Master cylinder filler

303014 1-174 x 18 thd. . .120~120A-120B-
120BA- 120C-120CA-120CD-138CD-
115C-1600-1-14-1D-2-1700-1-1A-
2-3-2A-5-1B00-1-1A-3-3A~4-5-6-7~8

351865 1-5/8 x 18 thd.

18th & 19th Sr.

Gasket {Use with 1-1/4" Plug)
120 thru 18th Sr.

gasket {(Use with 1-5/8" Plng}
18th & 19th Sr.

303015 (50.655)
351866 {50.655)
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BRAKE SYSTEM




BRAKE

iINDEX PART $SUQ.
NO. NO. LIST

1.009--1.023 1.009--1.023

PER
GAR

INDEX PART SUG.
NO. NO. LIST

PER

DESCRIPTION AND MODELS CAR

DESCRIPTION AND MODELS

BRAKE CYLINDER—Continued °

1.009 CYLINDER HEAD, Master

302020 . «120-120A-120B-120BA-120C-120CA~
-120CD-1%8CD-1165C~1600-1~1A~1D-2
~1700-1-14 Hearse-2-3-5-1800-1

-1A Hearse-3-4-5-6-7-8-1900~1-1A
Hearse-3-4-5-6-7-8

17014 Amb & Bus-1703A-18014 Amb

& Bua-1803A-1901A Amd &Bus-19034
Qaskst. . . . 120 thru i9th Series

- 234862
303021 (50.660)

1,010 COMNECTiON, Master cylinder outlet

202702 LED . + . . . 120 thru-19th Series
202105 BHD o5 ¥ R g e e, o L= 20D
316858 RHD . . . » +120C thru 15th Series
202700 (50.660) Gasket inner. 120 thru 19th Series
202496 (50.660) 6Gasket outer. 120 thru 19th Series
1.0100 BOLT, Brake master cyllnder outlet
connection
202495 LHBYS . = s i 120 thru 19th Sr.
316861 RHD . . . » . . 120C thru 18th Sr.

1.011 PISTON ASSEMOLY, Master cylinder

203003 « » 120-120A~120B-120BA-1200-120CA
-1200D~138CD-115C-1600-1~1A-1D-2-
1700-1-14 Hearse-2-3-5-1800-1-1A
Hearse-3-4-5-6-7-8~1900-1-1A-
Hearse-3-4-5-6-7-8

L47014 Amb & Bus-1703A-18014 Amb &
Bus-1803A~19014 Amb & Bus-1503A

234863

1.012 CUP, Master cylinder plston

20%026 .« 120-120A-120B-120BA-120C-120CA
-120CD~138CD-115C-1600-1-1A-1D-2~
1700-1-1A Hearse-~2-3-5-1800-1-1A-
Hearse-3-4-5-6-7-8-1900-1-1A-
Hearse-3-4-5-6-7-8

. 17014 Amb & Bus-1703A-18014 Amb
& Bus-18034-1901A Amb & Bus-1903A

234865

1.014 PUSK ROD ASSEMBLY, Master cyllinder piston

303010 {Supersedes 303008)
120 thru 19th Series

1.015 CONMECTOR, Master cyllinder piston push rod
B0 S 15T e e e e 120 thru 19th Series

1.016 SPRING AND RETA!NER ASSEMBLY, Master cylinder
plston return

203018 . « 120-120A-120B-120BA~120C-120CA
~120CD-138CD-115C-1600~1-14-1D~2
-1700-1-14 Hearse-2 - 3-5-1800-1-1A
Hearae-3-4-5-6-7-8-1900-1~1A-
Hearse-3-4-5-6-7-8

. J1701% Amb & Bus-1703A-18014 Amb
& Bus-1803A-19014 Amb & Bus-1907A

234869

1.017 PISTOM STOP, Master cylinder

303005 . « 120-120A-120B-120BA-120C-120CA
-120CD-136CD-115C~1600-1-1A-1D-2
-1700-1~14 Hearse - 2-3-5-1800-1-1A
Hearse-3-4~5-6-7-8-1900-1~1A
Hearse-3-4-5-6-7-8

. .17014 Amb & Bus-1703A-1801A Amb
& Bus-1803A-1901A 4mb & Bus-1903A

234872

[y

e

BRAKE CYLINDER—Continued

1,018 LOCKWIRE, Master cylinder piston stop

303006 « « 120~120A-120B-120BA-120C-120CA
-120CD-138CD-1150-1600~1-14-1D-2
-1700-1-1A Hearse - 2-3-5-1800-1-1A
Hearae-3-4-5-6-7-8-1900-1-14
Hearse-3-4-5-6-7-8

. +1701A Amb & Bus-1703A-1801A Amb
& Bus-1803A~190i4 Amb & Bus-1903A

234873

1.019 REPAIR KIT, Mester cylinder

333751 . + 120-120A-120B-120BA~120C-120CA
-120CD-1380D-115C-1600~1~14-1D-2
~1700-1-1A Hearse-2-3-5-1800-1-1A
Hearse-3-4-5-6-7-8-1900-1—

1A Hearse-3-4-H-6-7-8

« +1701A Amb & Bus-1703A-1801A Amb
& Bus-1803A-1901A Amb & Bus-1903A

242503

1.020 CUP, Master cyllnder secondary

303002 .« 120-120A-120B-120BA-120C-120CA
-1200D-138CD-115C-1600-1-1A-1D-2
-1700-1-1A Hearse-2-3-5-1800-1-1A
Hearse-Z«4-F-6-7-8-1900-1-14
Hearse-3-4-5-6-7-8

. +17014 Amb & Bus-170%A-1801A Amb
& Bus-1803A-19014 Anb & Bus-1903A

234875

1.021 RING, Master cylinder secondary cup

311793 .120B-1208A~120C-120CA-120CD-138CD
-115C-1600-1-14~1D-2-1700-1-14A
Hearse -~ 2-3-5-1800-1-1A Hearse -3
-4~Ff7-8-1900-1-1A Hearse-3-4-
A~6-7-8

. +1701A Amb & Bus-1703A-1801A Amb
& Bus-1803A-1901A Amb & Bus-1%03A

234876

1.022 S3KIELD, Master cyllader

335697 RHD . 1600~1-1A-1D-2-1700-1-1A-2-3
-34-5-1800-1~-1A-1900~1-1A
354440 RHD . 1803-3A-4-5-6-7-8-1301A Amb

& Bue-1903-3A-4-5-6-7-8

1.023 CYLINDER ASSEMBLY, Wheel

302949 Front right . . 120-120A-120B-120C
-120CD-115C-1600-1-1D-1700-1-2-3-5
—1800-1—3—4—5-6—7-8—1900»1—3—4—?—6
-7-8

Front right . . .120BA-120CA-138CD
-16014-2-1701A Hearse-18014 Hearse
~19014A Hearse

Pront right .1801A Asb & Bus-1703A
~1801A Amb & Bus-1803A-190iA Amb

& Bus-1903A

Front left. . . 120-1204-120B-120C
-120CD-115C-1600-1-1P-1700-1-2~3-5
-1800—1—3—4—-5—6-7—8—1900—1-3-—4-?—6
-7-8

Pront left. , . .120BA-120CA-136CD
-16014-2-17014 Hearse-1801A Hearse
-1901A Hearse

Front left, .1801A Amb & Bus-1703A
~-1801A Amb & Bus-1803A-1901A Amb

& Bus 1903A

304681

237024

302348

304880

237025
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1.023--1.027 BRAKE 1,023--1.027
INDEX PART SUQ. PER INDEX PART SUG. PER
NO.- NO. LIST DESCRIPTION AND MODELS CAR NO. NO. LIST DESGRIPTION AND MODELS CAR

BRAKE CYLINDER—Continued

1.023 CYLINDER ASSEMBLY, Wheel - Continued

202951 Rear right. . .120-120A-120B-120C
-120CD-115C-1600~1-10-1700-1-2-3-
5-1800-1—3—4-5—6-—?—8—1900-1—2-4-5

~B~7-8

304887 Rear right. . ,120BA-120CA-138CD-
16014-2-17014 Hearse-1801A Hearse

-T1900-19014 Hearse

237026 Rear right. . . ,1701A Amb & Bus-

170ZA-1801A Amb & Bus-1803A-1501A

Amb & Bus-1903A

302950 Rear left . . .120-1204-120B-120C

’ -120CD-115C-1600-1-1D-1700-1-2-3-
: 5“1300-1-5-4-5—6—7—8—1900-1—2—4—5

-6-7-8

304886 Rear left . . . 120BA-120CA-1%8CD
-16014-2-17014 Hearse-18014A

Hearse-T1900-1901A Hearse

237025 Rear left . . . .1701A Amb & Bus-
1703A-1801A Amb & Bus-180FA-19014

Amb & Bus-1903A

1.0231 CYLINDER, Wheel

304885 Right . 120BA-120CA-138CD-1601A-2
-1701A Hearse-18014 Hearze-19014
. Hearse

202915 Front right . .120-120A-120B-120C
-120CD-115C-1600~1-1D-1700-1~2-3-
5—1800—1—3—4w5—6—?—8—1900~1—2-4—5

-6-7-8

237402 Front right.1701A Amb & Bus-1703A

-1801A Amb & Bus-18034-1901A

Amb & Bus-19034

304884 Left. . 120BA-120CA-13%8CD-1601A-2
-1701A Hearse~1801A Hearse-19014

Hearse

302914 Front left. . .120-120A-120B-120C
-120CD-115C~1600~1-1D-1700-1-2-3-
5-1800-1-3-4-5-6-7-8-1900-1-3-4-5

-5-7-8
237403 Front left. 1701A Amb & Bus-17034
-1801A Amb & Bus-1803A-1901A Amb

£ Bus-19034

320919 Rear right. . .120-120A-120B-120C

-120CD-115C-1600-1~1D-1700-1-2-3-
5—1800—1~5—4—5—6—7—8—1900—1—2-;—5
. ; 678
277404 Rear right. 1701A Amb & Bus-1703A
-1801A Amb & Bus-1803A-19014 Amb
& Bua~1903A&
302918 Rear left . . .120-120A-120B-120C
-120CD-115C~1600-1-1D-1700-1-2~
3-1800-1-3-4-5-6-7-8-1900-1-3-4
~5-6-7-8
237405 Rear left . 17014 Amb & Bus-17034
-18014 Amb & Bus-18034-1501A Amb
& Bus~1903A

6229 (50.003) Screw 5/16-18 x 1/2 hex hd
120 thru 19th Series

6044 (50.230} Lockwasher 5716

120 thrz 19th Series

1.0232 SCREW, Wheal cylinder bleeder

BOEDRC = oA S T 120 thru 19th Series
5676 (50.000) Plug F10-32 x 5/8 rid hd
120 thru 15th Series

BRAKE CYLINDER—Confinued

1.0232 SCREW, Wheel cylinder blesder - Continued

5500 (50,220) Lockwasher 3/16 sid.

120 thru 19th Series 4

7146 (50.004) Port screw, . . .1701A amb & bus-

18014 Amb & Bus-1703 A-18014 Amb
& Bus-1802A-1901A Amb & Bus-1903A 4

237407 (50.660) Gasket (port screw) . 17014 Amb &
Bus-1703A-1801A Amb & Bus-18034i- -
1901A Amb & Bus-190%A 4

1.024 BOOT, Wheel cylinder

302970 . . 120-120A-120B~120BA-120C-120CA
-120CD-138CD-115C-1600-1-1A-1D-2
~1700-1-1A Hearse-2-3-5-1800-1-1A
Hearze-3-4-5-6-7-8-1900-1-1A-

Hearse-3-4-5-6-7-8 8
237408 Front . . . 1701A Amb & Bus-1703A
-1801A Amb & Bus-18034-19%01A Amb

& Bus-190%4 4

3202970 Rear. . . . 1701A Amb & Bus-170%A
~1801A Amb & Bus-1B0ZA-19CG1A Amb
& Bus-19034 4
1.025 LINK, Wheel cyllinder connecting
203059 « « 120-1204-120B-120BA-120(-120CA
-120CD-138CD-115C-1600-1-1A-1D-2 8
241098 1700-1-1A Hearse-2-3-5-1800-1-1A-

Hesrse-3-4-5-6-7-8-1900-1-14
Hearse-3-4-5-6-7-8 8
242939 {Super 237409) 1701A Amb & Bus
1703A-1801A Amb & Bus-1803A -
19014 Amb & Bus-1903A 8
354296 Packard Brakes. 1800-1-1A-4-5-7-8 8
311983 (50.400) Rivet . . . . + . + . B AT 8

1.026 ¢UP, Wheel cyiinder

#04888 . 120BA+120CA-138CD-16014-2-1701A
Hearse-1801A Hearse-T1900-19014

Hearse 8
302964 Front . .120-120A-120B-120C-120CD

-115C-1600-1-1D-1700-1-1A Hearase-
2-3-5-1800-1-3-4-5-6-7-8-1900-1-3

“4-5-6-7-8 4
227410 Front.17014 Amb & Bus-1703A-18014
Amb & Bus-1807A-1901A Amb & Bus

-19034 4
702965 Rear . .120-120A-120B-120C-120CD-

115C-1600-1-1D-1700-1-1A Hearse-2
~3°5-1800~1-3-4-5-6-7-8~1900-1-3-

4-5-6-7-8- 4
227413 Rear .1701A Amb & Bua-1703A-1801A
Amb & Bus-1803A-1901A Amb & Bus-

1903K 4

1.027 SPRING, Wheel cylinder cup
204889
302968

Front . .120-120A-120B-120C-120CD
-115C-1600-1-1D-1700-1-2-3-5-1800
~1-3-4-5-6-7-8-1900-1-3-4-5-6-7-8 2
302969 Front . 120CA-138CD-1601A-2-17014
Hearae-18014 Hearse-T1900-1501A
Hearse 2




1.027--1.103 BRAKE 1.027--1.103
INDEX PART SUG. PER INDEX PARY SUG. PER
o R LINT DESCRIPTION AND MODELS i B e ey DESCRIPTION AND MODELS AR
. BRAKE CYLINDER—Continuved HAND BRAXE—Continuad
1.027 SPRING, Wheel cylinder cup - Continued 1,100 LEYER, Brake equalizer - Continued
237411 Front . . .1701A Amb & Bus-1703A- 7820 (50.003) Bolt 3/8-24 x 1-3/8 hex hd
1801A-Amb & Bus—1803A~1001A Amb 120C-120CA-120CD-138CD-115C-1600
& Bus-1903A 2 -1-14~1D~2-1700-1-3-1800-1-3-4-6
302969 Rear. . .120-120A-120B-120C-120CA < Pl
-120CD-138CD-1150-1600-1-14~1D-2 5394 (50.003), Bolt 3/8-24 x 1-1/2 hex hd
-1700-1-tA Hearse-2-3-5-1800-1-14 _ 17014~2-3A-5-1801A-34-5-8-
Hearse-3-4-5-6~7-8-1900-1-14A T1900-1901A-3A-5-8 1
Hearse-3-4-6-6-7-8 2 338576 (50.C03) Bolt 3/8-24 x 1-1/4 hex hd
302968 Rear. 17014 Amb & Bus-1703A-1801A 1900-1-3-4-6-7 1
Amb & Bus-1803A-1901A Amb & Bus 6899 (50,200) Washer 3/8. . 1701A-2-3A-5-1801A-
-19034 2 2A-H-8-T1900-19014-3A-5-8 1
5506 (50.220) Lockwasher 3/8 -
12¢C thru 19th Series 1
1.028 PISTON, Wheel cylinder 7006 {50.100) Nut 3/8-24. 120C thru 15th Series 1
30485¢ . 120BA-120CA-138CD-16014-2-1701A 191995 (50.242} Spring washer :
Hearse-18014 Hearse-T1500-19014 120C thru 19th Series 1
, Hearse 8 304605 (50.241) Retainer washer (Not used with
302966 Front . .120-1204-120B-120C-120CD bodies 997-999). . . .120B-120BA 2
-11RC-1600-1-1D-1700-1-2-3-5-1800 3801 (50.200) Retalner washer (Used with bodies
-1-3-4-5-6-7-8-1900-1-3-4-5-6-7-8 4 [0 b e s SRR 1208 2
237412 Pront.17014 Amb & Bus-17034-1801A 304059 (50.200) Retainer washer
—Amb & Bus-18034-1901A Amb & Bus 120C thru 19th Series 1
-19034 4
02 Rear. . 120-120A-1208-120C-120CD-
302967 ] ;?gc-1600-1-10—1700-1—2—3—5-1800 1.101 BUSHING, Equalizer lever bolt
-1-3-4-5-6-7-8-1500-1-3-4-5-6-7-8 4 DAMg6C T = | g TR 120C thru 19th Series 1
227414 Rear. . . .1701A Amb & Bus-1703A~
1801A Amb & Bus-1803A-1901A Amb
& Bus 15034 4 1.1015 PIR, Brake equalizer lever
. 504562 ............ 120B-120BA 1
1.029 REPAIR KIT, Wheel cylinder ?335 22325381 ;3:k§73331.3f8: L '1382213851 1
0333752 1. . . 120BA-120CA-138CD-16014~2 4391 (50.240) Cotter pim 5/32 ¥ 1 . .120B-120BA 1
-1701A Hearse-18014 Hearse;{wom ’ 225615 (50.242) Spring washer . . . . . 120B-120BA 1
SArse
0333753 1-1/16" .120-1204-120B-120C-120CD
ﬁilgcilggg-%—éniéggo—1—2-3-5glgoo 1.102 PLATE, Equalizer
-1-3-4-5-6-7-8-1900-1-3-4-5-6-7-8 2 : ;
0242505 1-174".". .1701A Amb & Bus-1703A- 304565 e
1801A Amb & Bus-1803A-1901A Amb 309813 (Used with bodies 997-999). .120B 1
& Bus-1903A 2 316027 120C thru 19th Series 1
0333754 15/16", ,120-120A~120B~120C-120CD 316709 e 12004 1
—115C*1600-1-1D—l700-—1"‘2_ 5_5-‘ 1800 309834 ( 50 555 ] él; i ...........
__________ ; 3 vis pin to lever . 120C-120CA-
1-3-4-5-6-7-8-1900-1-3-4-5-6-7-8 2 120CD-138CD-115C-1600-1-1A-1D-2
0242504 1-1/8". . ,17014 Amb & Bus-1703A- 3 " e :1?50 1
PRI e Aekaa0 UL b Aok 4290 (50.240) Cotter pin 3/32 x 5/8 ,120C-120CA
& Bua-1903h "2 -120CD-138CD-115C-1600-1-14-1D-2 1
: 3874 (50,200) Washer 5/16 Plain
1.030 CONNECTOR, Wheel cylinder tube 18th & 19vh Series 1
B e R S e 120 thru 19th Series 2
202701 150.660) Gasket. . . .120 thru 19th Series 2 1.103 SPRING, Equalizer retracting
382;32 et s St b v e s 100-1000:4
¥ sed with bodies 997-999). .120B 1
3. 100-“REVER, Brake squalizer _ 315802 17-1/2% load. . .120C-120CA-120CD
204566 {Not nsed with bodies 997-999) : -1380D-115C-1600-1-14-1D-2-1700 1
120B-120BA 1 47 # load . 17th-18th i
309838 (Used with bodies 997-999). .120B 1 v e s B
giggg? ......... 120C-120CD-115C 1
........... 120CA-138CD 1 1.104 ANCHOR, Equaliz tract i
. 324016 ---------- 1600‘1“1A-1D*2 1 315568 qu 132:)(;':2:};: ]n?}csnpr!ng 6
gggg ..... 17th-18th & 15th Series 1 317693 g ~120CA-12 'Hmﬂoﬁgg 2
b e s L 3 L e S e s R SRR 1601A-1602 1

20B




‘BRAKE

1.105--1.1095 1.105--1.1095
INDEX PAHRT SUQ. PER iNDEX PART SUG. PER
NO. NO. LIST DESCRIPTION AND MODELS CAR NO. NO. LIST DESCRIPTION AND MODELS CAR

HAND BRAKE—Centinued

1.10% LEVER ASSEMBLY, Brake (Hand)

304628 LHD . . . 120-1204-120B-120BA-11°C 1
316372 LHD ... . . 120C-120CA-120CD-1%8CD 1
270642 (Bupersedes 324010-324101-
723119-3) . . 1600-1~14~1D-2-1700
~1-14=-2=3=34-5-1800-1-14-3-34
~4-Fe6-7-8 1
303102 el SRR SR R e T TS St S 120 1
304685 BRI i e i « 120B-115C 1
316657 PG s o e 120C-120CD-138CD 1
358411 (Tan) . .1900-1-1A-3-3A-4-5-6-7-8 1
364189 {Blue gray) 1500-DE1900-1901-1905 1
364150 (Green) . . .1900-DE1900-1901-3-4 1
300756 (50.092) Bolt Special hex. . 120-1204-120B
-120BA-120C-120CA~120CD-138CD~
115C
7818 (50.003) Screw 3/8-24 x 7/8 hex hd
16th thru 19th Series 2
5506 (50.220) Lockwasher 3/8 !
16th thru 19th Series 2
7106 {K0.110] Nut 3/8-24 castle . 120-120A-120B
-120BA-120C-120CA-120CD-138CD-
o b 1 S
1.106 _tEVER AND CAP ASSEMBLY, Brake
oy ol TR et O Sl R e 120-1204 1
304616 120B-120BA-120C-120CA~12GCD-138CD
-115¢ 1
1.107 BRACKET, lLever
502298 I e ) 120-120A 1
304614 LHD . 120B-120BA-120C-120CA-120CD
~138CD-115C 1
303028 el ae. Y e 120 1
204684 RHD . .120B-120C-120CD-138CD-115C 1
203155 {B0.060) Step bolt . . 120-120A-120B-120BA
-120C-120CA-120CD-138CD-115C 3
5504 (50.220) Lockwasher 5/16 . . 120-120A-120B

7305 (50.100)

g -120BA-120C-120CA-120CD-138CD-

1.108 CABLE ASSEMBLY, Lever

302452
304637

309956
316030
320982

351991

324213
351992

115C 3
Nut 5/16-18 . 120-120A-120B-120BA
-120C-120CA-120CD-1%8CD-115C
............. 120-1204 1
{Not used with bodies 997-999)
120B-120BA 1
(Used with bodies 997-99%9}. .120B 1
« .+ 120C-120CA-120CD-138CD-115C 1
LHD {68-3/8" from center to center
clevis eye} 1600-1-1A-1D-2-1700 1

LHD (76" from center to center
- clevis eye) (Supersedes 330681}
1700-1~1A-2-3-34-5-1800-1-1A-3-3A
~-4-5-6-7-8-19th Series
s T R o M 1600-1-1A-1D-2
RHD {Supersedes 330682)
17th-18th & 19th Series 1

PR

1.1085 CLIP, Lever cable assembly (to frame)

302457
316369
7809 (50.003)

....... 120-120A-120B-120BA 1
.+« 120C-120CA-120CD-138CD-115C 1
Screw H/16-24 x 7/8 hex hd. ,120-
120A-120B-120BA-120C~-120CA~120CD-

138CD-115C 1

14

HAND BRAKE—Continued

1.1085 CLIP, Lever cable assembly (to frame) - Continued

£504 (50,220}
7005 (50.100}

Lockwasher 5/16 . . . . . + « . .
LR R T R SR R N

1.1086 CLIP, Lever cable assembly

224108 Upper . . . 16th thru 19th Series
324217 Lower (RHD) 16th thru 19th Series
6087 (50.003) Screw 5/16-24 x 1 hex
16th thru 19th Series
7820 (50.00%) Screw (RHD) 3/8-24 x 1-3/8 hex
head . . . 17th-18th-19th Series
7618 (50.003) Screw (RHD) 3/8-24 x 7/8 hex hd
16th Series
5504 (50.220) Lockwasher 5/16 . . . . . « . . .
Bh06 (50.220) Lockwasher (RHD) %3/8. . . . . . .
TOOE: (KO Z1000  Nut BrA6=24" 7wt 3 ha e whis b paid
7006 (50.100) Mut {RHD) 3/8-24., . . . . . . . .
338254 (50.241} Spacer (RHD) (Clip lower front)
17th-18th&19th Series
213021 (50.241}) Spacer {(RHD) (Clip lower rear)
17th-18th&15th Series
7819 {50.003) Clamping screw {(RHD} (Clip)
3/8-24 x 1 hex head
16th thru 19th Series
5506 (50.220) Lockwasher (RHD) 3/8. . . . . . .
7006 {50.100} Nut (RHD} 3/8-24. . . . . « « . .

1.1087 BOOT, Lever cable
Foa AL TR Y T i R B 18th & 19th Series

1.109 BRACKET, Lever cable {to dash)

AOEERR- T s e, e T 120-120A
304631 120B-120BA-120CA-120CD-136CD-115C
302456 (50.091) "U" Bolt. . . . . . . . . 120-1204
30463% (50,091) "U" Belt. . 120B-120BA-120C-120CA
- -120Cb-136CD-115C

K502 (50.220} Lockwasher 1/4. . 120-120A-120B -

120BA-120C-120CA-120CD-138CD-115C
Nut 1/4-28. . 120-120A-120B-120BA
-120C-120CA-120CD-138CD-115C

7004 (50.100)

1.1095 YOKE END, Lever cable

IOOAEE IR BEIR L S b R T s 120-1204
7516 (H0.560) Adj. equalizer end 3/8 LHD
120B-120BA-120C-120CA-120CD-138CD
| -115C-1600~1-1A-1D-2-1700
230697 (50.560} Ad]. equalfzer end 5/16 LHD _
17th-18th & 19th Series
324210 (50.560) Adj, equalizer end 3/8 RHD
1600-1-14-1D-2
330970 (50.560) Adj. equalizer end h/16 RHD
17th-18th & 19th Series
7006 (50.100) Lock nut 3/8 . . 120B-120BA-120C-
1200D—138CD-1150—1600—1—1A—1D;2-
1700
7005 (50.100) Lock nut 5/16. 120-120A-1700-1-14
-2-%-34-5_1800-1-14-3-FA-4-5-6-7
; ~8-19th Series
219116 (H0.555} Yoke end pin
120-120A-17th~18th & 19th Series
7526 {50.555) Yoke end pin 3/8 feor 997-9. .120B
7526 (B0.5EB5) Yoke end pin 3/8 . 120C-120CA-

120CD~138CD-115C-1600-1-1A-1D-2-
1700

MR R P

P T e

RO s LR




1.1095--1.1230 BRAKE 1.1095—-1.1230

INDEX PART SUG. PER INDEX PART SUG. PER
O R0 LIST DESCRIPTION AND MODELS AR R e OTIET DESCRIPTION AND MODELS CAR
? »
. HAND BRAKE—Continued HAND BRAKE—Continued
1.1095 YOKE END, lLever cable - Continued 1.118 PpPAWL, Lever - Contlinved
304707 (50.555) Yoke end plin used with 992-3-4-5-6 230713 . 1600-1-1A-1D-2-1700~4-1A-2-3-34
: s T Tl R A » + » 120B-120BA 1 -5 1
330698 (50.555) Yoke end pla 5/16 . ,1700-1-1A-2-3 354698 t e b JABO0-1-TA-F-34-4-5-6-7-8 1
-3A-5-1800-1-1A-3-3A-4-5-6-7-8 1 AREART L s e R AT e L e B g 19th Series 1
7525 (50.5551 Yoke end pin (Hand lever end) 330717 (50.400} Rivet . 1600-1-1A-1D-2-1700-1-1A-
120B thru 19th Series 1 k 2-%3-3A-5 1
4290 (50.240) Cotter pin /52 x 6/8 . ., . . . X %654702 (50.400) Rivet . . ., , .18th & 15th Series 1
5792 {50,555} Pin 5/16 {to brake lever yoke end
' 120C-120CA-120CD-138CD 1
1.1096 SEAL, Lever cable to toe board 4290 (B0.240) Cotter pin 3/32x5/8. .., ... 1
364024 « v s oo« 1900-1-1A-~3-34-4-5-6-7-8 1
1.119 LEVER, Lever release
1.110 SHAFT, Lever cross el [T PR 1 S L o S 1800-1-1A-3-3A-4-5-6-7-8 1
203691 Sk AT TR AL 120-1204 1 258426 ey e 1900-1-14-3-34-4-5- -7—8 1
1.111 BRACKET, Lever cross shaft 1.120 SPRING, Lever release lever
seahdlips e Al e MR o R ROt 120-1204 1 T A S o o, Y LR e 18th & 19th Series 1
7818 (50.003) Bott 2/8- 24 x 7/8 hex hd. 120-1204 4
Q. /8- - hex hd
7853 (50.003) Bolt 3/8-24 x 1-1/8 hex A 1,171 SECTOR, Lever
5506 (50.220} Lockwasher 3/8. . . . . . 120-120A 4 350714 1600-1-14-1D-2-1700-1-14-2-3-3A-5 1
7006 (50.100) Met 3/8-24. . . . . . . . 120-1204 4 379666 . 1800-1-1A-3-3A-4-5-6-7-8-18th &

19th Series 1
354701 (50,4000 Rivet . . . 16th thru 1Sth Series 1
1,112 SPACER, Lever cross shaft bracket {to frame)

RSHTAR S = O e R T e 120-1204 2
. 303657 Y 1.122 SPRINS, Lever
430715 1600-1-14-1D-2-1700-1-1A-2-3-34-5 1
1.113 LEVER ASSEMBLY, Lever cross shaft :
SORGTO AN |0 e e B AR 5 B I, 120 1
203218 ALl L TR N Foliod o 1204 1 1.123 CABLE ASSEMBLY, Lever rear wheel
302945 R e, T e 120-120B 1
5w R R L g ey £ L R (T M 120A-120BA 2
1.114 [LATCH, Lever et o = e Sy e SO UL 3 ek 120C-120CD 2
AT P 1) AL iy DL E B o ol L M A 120-1204 1 316708 {Use with bolted on rear axle
304615 © .120B-120BA~120C-120CA-120CD-138CD CARSCORE e A iy 8 v - 120CA 2
~115C 1 316589 (Use w%th welded rear axle C?;SCA 3
4157 (50.400) Pin rivet 3/16 x 3/4 rnd hd . cover) . . . . . s -
o7 5 3 120-1204 1 %}_Zg%g .............. 1%?%3 g
04776 (50.400) Rivet .120B-120BA-120C-120CA-120D | 316235 . . . . . .. ... .
e el Aty s ) ffggcnff?gg 1 324121 (69" center line to end1160261?00 2
4163 (50.400) Pivot rivet . . . . 1600-1-14-1D-2 1 324122 . . o e s e e 1601-1D 2
305 RPALIRE T L 8 ST e e R AT . 16014 2
1 At he W s A e M s SRR L T T e 1602 2
3 1700-1800-1900 2
Soaetr 1308-d208i- i2bc-tioin 10cbonzeey | | 3003 (62" conter line 1o end). . 1700 2
X 1| 5 L irbui-irosh-is01i3a 19014 30 5
o O1A- 3A 19014-34 2
4290 (50- 240 Gottar piﬂ 3/32 x 5/8 . 120-120A 1 535437 ...... 1?02 5'1805-8‘1905—8 2
ETE G b all e el [y it e o, ] et vk 1TORED
- i G e SN s L T 1801-3-6-1901-3-6 2
1.116 SPACER, lLever latch rod iy, g o IV B AR 1804-7-11900-1902-7 2
300702 P s el S el g o s o 120-1204 1
1.1230 CLIP, Lever rear wheel cable (to frame)
1.117 SPRWQ. Lever latch rod 302625 e e« v v s s 120-120A-120B-120BA 2
%04H%6 .« 120-1204-120B-120BA-120C-120CA 215988 . « . 120C-120CA-120CD~138CD-115C 2
-120CD-128CD-115C 1 224609 .1600-1-1A-1D-1700-1-3-1800-1-3-6
. : ; . -1900-1-3-6 2
010 (50.003) Screw 5/16-24 x 5/8 hex hd. .120-
1';326 5:““' by S : 1208-120C-1200D-136CD-115C-1700-
----------- v @ = - 800_ i S S —1.. =
311791 .120B-120BA-120C-120CA~120CD-138CD 2] SeanondapOidee vl
-115C 1




1.1230--1.132 ' BRAKE 1.1230--1.132
INDEX PART SUG. PER INDEX PART SUG. PER
26 LMD, I EIST DESCRIPTION AND MODELS as ot lraddy DESCRIPTION AND MODELS i
HAND BRAKE—Continued HAND BRAKE—Confinved .
1.1230 GCLIP, Laver rear wheel cable ({to frames) - 1.128 PULLEY ASSEMBLY, Lever rear wheel cable -
Cont inued Continued
5449 (50.003) Bolt 5/16-24 x 3/4 hex head 207750 Spring Washer (Used with bodies
1600-1-1D 4 G000 ey L A e B 1208 X%
h577 (50.003) Bolt 5/16-24 x 7/8 hex head 4291 (50.240) Cotter Pin Used with bodies
16014-2 4 QSRS 0 o A A e et iy 1208 1
6087 (50.003] Bolt 5/16-24 x 1 hex head....1602 2
5504 (50.220) Lockwasher 5/16 . + + + » « . . . 4
7005 {(50.100) Mut 5/16-24 . . . . . . . . . . . 4 1.129 BRACKET, Lever rear wheel cable pulley
209839 {Used with bodies 997-999). ,120B 1
1,12351 CLiIP, Lever rear wheel cable to support plate 6010 (50.003) leth5ﬁigigg ;9?iggg?x.h? fufigoﬁ 2
R T 0 o e 120-120A-120B-120BA 2 5504 (50.220) Lockwasher 5/16 (Used with
' 316588 . . . 120C-120C4-120CD-138CD-116C 2 ; bodies 9979990, « . . . . . 120B 2
324102 1600-1-14-1D-2-1700-1-1A-2-3-34-5 433% (50.240) Cotter pin (Used with bodies
18014-3A-4-5-7-8-1901A-34~4-5-7-8 2 A I e T 1208 1
348020 Right . . . 1800-1-3-6-1900-1-3-6 1 7005 (50.1000 Nut 5/16-24 {Used with bodies
348021 left. . . . 1800-1-%-6-1900-1-3-8 1 ERMTRRT o S e S e P 120B 2
6010 (50.00%) Screw H/16-24 x 5/8 hex hd
120 thru 19th Series 4
5504 (50.220) Lockwasher 5/16 : 1.130 SPRINB, Lever rear wheel cable
120 thra 19th Series 4 225617 . + .1700-1-1800-1-3-6-1900-1-3-6 2
1.124 ADAPTER, Lever rear wheel cable 1.131 SUPPORT, Lever rear whee! cable
309836 iUsed with bodies 997-999). .120B 2 599 4 .. .100A-120BA 2
2874 (50.200) Washer 5/16 (Used with bodies 30?43? (50.002) EE?E. 5/16-24 x 7/8" flat e
997-999) & . b w4 1208 2 Molhimel 5. o 46 iy 120A-120BA 2
4290 {50.240) Cotter pin {Used with body 99?% oy 3909 (50.200) Washer 5/16 spl (front support}
0 120A-120BA 2
7005 (50.100) MWut 5/16-24 (Used with body 999) 5504 (50.220) Lockwasher 5/16%, . . .120A-120BA 2
1208 2 7005 (50.100) MWut 5/16-24 . . « « . . 120A-120BA 2
1' 125 BR‘CKETS Lever rear Hhee‘ Cab]e (to fram& X 1.132 YOKE E"D’ Lever rear “heall cab]e -
member
: 7515 (50.560) Adjusting 5/16. . .120-120A-120B-
326797 Right . . v 0 o 0w v s 16014-2 1 120BA-120C-120CA-120CD-138CD-115C 2
333914 Right .1701A-2-3A-5-1801A-3A-4-5- 242077 150.5600 -+ - . + « o s .. .1600-1-1A-1D-2 2
grod gt A 233891 (50.560) 1700-1-1A-2-3-3A5-1800-1~1A-3-34
32679 Lefte o o 4o 0o o - v 16014-2 1 4-5-6-7-8-171h-18th & 19Uh ST 2
333913 Left. 1701A-2-3A-5-18014-3A-4~5-7 6506 (50.220) Lockwasher 3/8. « » « « » » o
~8-T1900-1901A-3A-4-5-7-8 1 7005 (50.100) Mut 5/16-24 . « + = v 4 = & LA
6087 (50.003) Bolt 5/16-24 x 1 hex had 7525 (50.525) Yoke end pin 5/16
1601A-1703A-2-3A-5 2 120 thru 16th Sr. 2
5577 (50-003:‘ Bolt 5/16"24 X 7/8 hex hd. 1701&— 6198 (50'555) Pin 5{16 special
2-3A-5-1801A-3A-4-5-7-8-T1500- 17th-18th & 19th Sr. 2
_ 1901A-3A-4-5-7-8 4 4290 (50.240) Cotter pin 3/32 x 5/8
5504 {50.220% Lockwasher 5/16 . » +» « + + « - . 6 G vt 10k el
TR e 1T R T ) e (R CE T 6
6087 (50.003) Clamping bolt 5/16-24 x 1 hex hd
: 18014-3A-4-5-7-8-T1900-19014 -
34-4-5-7-8 2
1.126 BUSHING, Brake lever rear wheel cable
19898 Rubber. . . , . .120A-120BA-120CA. 2
1.127 FELY, Lever rear wheel cable clip (to support
plate}
g e e N I P e 120 thru 19th Sr. 2
1.128 PULLEY ASSEMBLY, Lever rear wheel cable
213186 {Used with bodies 997-9991 . 120B 1
228655 Pin (Used with bodies 997-999)
120B 1




1.200--1.304 BRAKE 1.200--1.304
i Llsy  DESCRIPTION AND MODELS E:: o ol g i:?r DESCRIPTION AND MODELS Eon
BRAKE DRUM AND HUB BRAKE PEDAL
1.200 BRAKE DRUM & HUB ASSEMBLY 1.300 PEDAL, Brake
302682 Bhomt: ) s . 120-1204-1208 2 302621 71 g et 120-1204-120B~120BA 1
304751 Se e i N e B T e 315809 LHD . 120C-120CA-120CD-138CD-115C 1
316363 Front . . 1200-120CD-1601-1D-1701 2 241773 LHD (Supersedes 320963) 335937
316491 Front . 120CA-138CD-1601A-2-1701A . 16th thru i9th Sr. 1
Hearse-1702-3-5-1801A Hearse-1804 303088 RHD . .120-120B-120C-120CD-138CD-
-5-7-8-1901A Hearse 1904-5-7-8 2 115c- 1
315661 i R e S 11AC-1600-1700 2 324461 RED: L e .16th thru 19th Sr. 1
234734 Front . . .1701A Amb & Bus-1703A-
18014 Amb & Bus-1803A-1901A Amb
e i & ?\égal?ggg % 1.301 B0OOT, Pedal
4 BT b P Ay el .
;1931 il i el 1301-'1'1900—1901 5 300915 o el . 120 thra 19th Sr. 1
371422 T 1 T e e g 180%-6-1503-6 2
- e e s LS RS 1.302 CONNECTING ROD, Pedal {to master cylinder)
216364 Resr, . . 120C- 120{:1)_1591..1[)_1701 2 TR N Sl e o 120-120A-120B~120B4 1
216492 Rear. 12005_133(:[}_1601,\..2 1701A 215488 LHD . 120C-120CA-1200D-138CD-115C 1
Hearse-i'mz-a-iaou Hearse-1805- 341055 LHD Super. 320950
T1900-15014-5-8 2 16th thru 15th Sr. 1
215662 BTl 3 R 115C-1600-1700 2 316583 RHD . . . . 120C-120CD-138CD-115C 1
333200 Rear. 1701A Amb & Bus-17034-1801A 341056 RHD (Bupersedes 326776)
Amb & Bus-1803A-1901A Amb & Bus 1600-1700~1800-1900 1
-190%34 2 7007 (50.100) Lock nut 7/16-20. . . . . . . . i !
323931 Rear. . . 1703-1804-7-8-1904-7-8 2
247048 Reafy » o« s o » » « « » 1800-1900 2
241982 e e W e . 1801-1901 2 1.303 PIN, Pedal (to master cylinder) connecting rod
351423 Rear. . . « 2 + + 4 1803-6-1903-6 2 320974 i, W W 16th thru 19th Sr. 1
424454 . T N T 16th thru 19th Sr. 1
. 3877 (50,200) Washer 3/8 plain. + + « + + + e
1.201 SPRiNG, Drum dempener 190191 (50.242) Spring Washer . . . . . . . . . ., 1
o e e R L AT, 11BC-1600-1700 4 4305 (50.240} Cotter pin 1/8 x 7/8. . . . . . i
234839 - 120-120A~120B~120BA~120C-120CA-
120CD-138CD-1601-14-1D-2-1701-1A-
2-3-3A~5-1801A~34~4-5~7-8~1901 A~ 1.3035 SCREwW, pedel conmecting rod
34-4-5-7-8 4 202413 .120-120B-120C-120CD-138CD-115C 1
3883 (50.200) Washer 7/16 plain _
120-120B-1200-120CD-138CD-115C 1.
1.202 GUIDE, Drum damper spring 3887 {50.200) Washer 3/8 plain
BRSO '\ ST e A 1600-1-14-1D-2-1700-1-14 16 120-120B-120C-120CD-138CD-115C 1
8728 (50.220) tLockwasher 7/16
. ) t120—1.‘i20}3—120€—%200n—13860-115c i
1.203 COVER, Drum inspection hole 4305 (50.240) Cotter pin 1/8 x 7/8
209444 - {Prior to Motor #43300) 120-120B-120C-120CD-136CD-115C 1
120-120A-120B-120B4 4
0481 {After Motor #43299}
e 120B-120BA-16th thru 19th Sr. 4 1.304 PAD ASSEMELY, Pedal
. 239568 » 120-1204-1208-120BA-120C-120CA-
120CD-138CD-115C 1
T A L e WOt o, TR 1600-1-1A-1D-2 1
335928 LHD .1?00—1-13-2-1800-1—1).—19003 :
338270 D . 1703-3A-5-1803-3A-4-5-6-7-8
-1503-34-4-5~6-7-8 1
240486 ) 17th-18th & 19th Sr. 1
8043 (50.003) Screw 5/16-24 x 1-1/4 hex hd
120-120A-1208-120BA-120C-120CD-
1%38CD~-115C 1
7828 (50.003) Screw 5/16-24 x 1-1/8 hex hd
120C thru 19th Sr. 1
6087 (50.005) Screw LHD 5/16-24 x 1 hex hd
; : 17th-18th & 19th Sr. 1
504 (50.220) Lockwasher 5/16.120 thru 19th Sr. 1
7005 150,100} Hex nut 5/16-24.120 thru 19th Sr. 1




1.305--1.411 BRAKE 1.305--1.411
INDEX PART SUG. PER | INDEX PART SUG. PER
NO.  NO. LIST DESCRIPTION AND MODELS CAR NO. NO. LIST DESCRIPTION AND MODELS s

BRAKE PEDAL—Continued

1.305 S$PRING, Pedal retracting

302219 « o v e« a 120-120A-120B-120BA

315822 .. 120C—120CA—1ZOCD—13BCD*1150

324092 v s = « s+« +16th thra 19th Sr,
1.306 RUBBER SET, Brake &k clutch pedal

98766 by LA 120 thru 19th 8r.

1.307 WICK, Brake pedal
300335 . 120-120A-120B~120BA-120C~ 12OCA
~120CD~138CD-115C

BRAKE SHOES

1.400 SHOE SET, Breske (shoe and lining)

351209 2 Wheel Front or Rear . . 120-120B

~120C-120CD-1601-1D-1701-1801-1901

Zh1211 2 Wheel Front or Rear. 120B&-120CA

~-138CD-1501A~1602-1701A-2-3-5

-1801A-4-5-7-8-19014-4-H~-7-8

251210 2 Wheel Front or Rear. . 115C-1600

-1700-1800-1500

354063 2 Wheel Front or Rear., 1703A-1803A

~1903A

351651 2 Wheel Front or Rear . . . 18036

-1903-6

367580 PRI i Sty i et e TN

379211 {Rear) PO = T RS S i )
271746 {2 Wheel! Front or Rear {use with

body T1482). « v+ « « = » v+ 1500

.4005 SHOE (& LINING) ASSENBLY

371098 {Supersedes 303046-303047-0338677

-335520) . . .120-120A~120B-120C-

120CD-1601-1D-1701-1801-1901

371100 (Super. 338034) .120BA-120CA~138CD

-16014-2-1702-3-5-1701A Hearse-

1801A Hearse-4-5-7-8B-1901A Hearse

1904-Hh-7-8

271044 {Supersedes 0338678~%3%3316)

115C-1600-1700-1800-1900

271988 {Super. 242644-237807) 17014 Amb &

Bus-~-1703A~1801A Amb & Bus-18034

-1501A Amb & Bus 1903A

271121 {Super 351474). . 180%-6-1903-6

371100 CERAT Tt . e i e it . +T1900

364655 {(PFront~primary) . « « « + « « T1900

364656 {(Front~Secondary) . . . « . . T1900
.401 SCREW, Shoe adjusting

ORI Sl e i + » « +120 thru 19th Sr.

303052 Plvot nut . . . .120 thru 19th Sr.

,402 SOCKET, Shoe ad justing screw
303053 b T e 120 thru 19th Sr.

.403 SPRiN@, Shoe adjusting screw

203063 Bend ix Brakes .120-120A-120B-120BA
-1200-120CA-1200D-138CD-1601-1A-1D
-2-1701-1A-2~3-34-5-1801-14-3-3A-4
-5-6-7-8-T1900-1901~14-3- 3A—4—§76é

S ke 1 R SRR e S 115C-1600-1700-16800-1900

316977 Packard Brakes 1801-14-4-5-7-8

p N

PN e 0D D

ke e

e b b

BRAKE SHOES—Confinuad

1.404 ANCHOR PiN & SHOE GUIDE ASSEMBLY, Shoe

303054 e -+« s s s 120-120A-120B-120BA
i R L £ Sy Y RS 120C-120CD-1601~1A-1D
gty L e Ay, K 120CA-138CD-1602
302992 Washer. . . . 120-120A-120B-120BA
303065 {50.220} Lockwasher. . 120-120A-120B-120BA

-120C-120C4-120CD-138CD-1601-14A -
1D-2

7010 (50.100) MNut K/8~18 Hex, . .120-120A-120B-
120BA~-120C~120CA-1200D-138CD-1601
-1A-1D-2
1.405 PIN, Shoe anchor
R i S et TP ke v = vs. 115C-1600
238104 AT ol I 1 SR o TR 1700-1800-1900
L e e o T W L 1701-1801-3-6-1901
338259 17014-2-3-3A~5~1801A-3A-4~-5-7-8
-T1900-19014~ 3 -3A-4-5-6-T7-8
335597 T O A PRERESEE: s
338259 [ 22 o T e R e e ta T1900
303065 (50.220) Lockwasher. . + « + « « + &
7010 (50.100) Wut 5/8-18 Hex. . . . . . R
1.406 PLATE, Shos anchor pin guide
716992 o it Wil o R b Al 115C-1600
i R et (PO U PR S 1700-1800-1900
335504 Bendix Brakes . .1701-1A~2-3-3A~5

~1801-1A-3-3A-4-5-6-7-8-T1900-
1901-1A-3-34-4-5-6-7-8

335586 packard Brakes. . 1801-1A-4-5-7-8

1.407 SPRING, Shoe anchor pin (to shoe)

o Lt I s e il SRl 115C-1600-1700-1800-1500
303837 Primary . . . . 120 thru 19th Sr.
202836 Secondary . . . 120 thru 1%th Sr.

6757 150,200) Washer Anti-squeak. . . . . . 115C
326975 Washer Anti-squeak

1600-1700-1800~1500

1.408 ECCENTRIC ASSEMBLY, Shoe

202693

5R05 (50, 220)
7006 {50.100)

120 thru 19th Sr.
Lockwasher 3/8. 120 thra 19th 3Sr.
Wut 3/8-24 Hex. 120 thru 19th Sr.

........

1.409 SPRING, Shoe hold down

303064 » 120-120A-120B-120BA~120C-120CA~
120CD~138CD-115C~-1600-1-1A~1D-2
-1700-1-1800-1~1900-1

237893 17014-2-3-34-5-18014-3-34-4-H-6-7

-8-T1900~19014-3A-4-5-6-7-8

1.410 GCUP, Shoe hold down spring

202721
202747

120 thre 19th Sr.
120 thru 19th Sr.

ccccc

ooooo

1.4311 PIN, Shoe hold down spring

202717 . +120-1204-120B-120BA~120C-120CD
~1601-1D-1701-3-1801-1804-7-1901-

: 4-7

202720 .115C-120CA-138CD-1600-1A-2-1700-

1A Hearse-1702-5-1800-1A Hearse
-3-5-6-8-1900~-1A Hearse-3-5-6-8

e b o b

e BIND b D

P g

b e

(v T I

e e e
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1.411 -1.4155 BRAKE 1.411--1.4155
INDEX PART SUG. PER INDEX PART SUG. PER
it s e DESCRIPTION AND MODELS B ip i Foad B DESCRIPTION AND MODELS 2
BRAKE SHOES—Confinued BRAKE SHOES—Continved
1.411 PIN, Shos hold down spring - Continued 1.413 SPRING, Shoe
237891 {Supersedes 237890} . 1701A Amb & 203062 {To bracket}. . . . 120-120A-120B 4
Bus-170%A-1801A Amb & Bus-18034- 204879 {To bracket)
19014 Amb & Bus-19034 8 120BA-120C thru 19th Sr. 4
202720 Packard Brakes. . . . . . . 1804-7 8
1.414 STRUT, Shoe
1.412 LINING SET, Shoe 303058 . 120-120A~120B-120BA-120C-120CA
338371 2 Wheel Bendix Brakes . .120-1204 -120CD-138CD-1601-1D-2-17014
~120B~1200-120CD-1601-1D-1701- Hearse-1702-3-5-1801A Hearse-4-5
1801-1901 1 -? 8-T1900-1901A Hearse-4-5-7 -8 2
338410 2 Wheel. .120BA-120CA-138CD-16014 A T b Ll g . 115C-1600 2
~2-1701A-Hearse-1702-3-5-1801A T e el B S 1700-1-1801-3-6-1901-3-§ 2
Hearse—4-5-7-8-19014 Hearse-4-5- 237878 Right 1701A Amb & Bus-1703A-1801A
Tt Amb & Bus-1803A-1001A Amb & Bus-
338370 2 Wheel Supersedes 0320017 19034 1
115C~1600-1700-1800-190C 1 347135 i e o e F 1800~1900 1
239142 2 Wheel. . 1701A-Amb & Bus-170%A- 237877 Left. . . .1701A Amb & Bus-1703A-
18014 Anb & Bus-1803A-1901A Amb 18014 Amb & Bus-1802A-1%01A Amb-
& Bus-19034 1 & Bus-19034 1
354808 2 Wheel Packard Brakes., . . .1801 1 247133 Left. . . o« o .0 -'1800—1900 |
351660 U e 1803-6-1903-6 1 BAROET {BALSEET WA . o iarh v & e B e 2
248197 2 Wheel .020 Oversize 4291 (50.240) Cotter pin 3/32 x 3/4 ., + . . . . 2
115C-1600-1700-1800-1900 1
248198 2 Wheel .0%0 Oversize . 120-120B-
i %200—4601—1?01~1801—1901 1 1.415 LEVER, Shos strut
1 Z Wheel (for body T1482). . .1900 1 03067 Right . . . . 120-120A-120B-120BA 1
367582 2 Melif Cromely ~opoe nf oo 11900 "1 213641 Right ..... 120C-120CD-1601-1D 1
538410 coipeel ThRAE) 2 < h 5% 2o T1900 1 317641 Right Packard brakes
328269 4 Wheel (Supersedes 0303940) 1801A-4-5-7-8 1
g 234817 Right Bendix Brakes (Supersedes
~1701-1801-1901 ' 1 © 220379)120CA-138CD-1601A-2-1701A
- 338409 4 Wheel. .120BA-120CA-138CD-16014 ~2-3-37-5-1801A-3A-4~5-7-8-T1900
| -2-1701A Hearse-2-3-5-1801A- ~-1901A-3A-4-5-7-8 1
Herag-4=537-8-13014 Heafse";'g h 315851 Rhght i e o Gl a0 ol 115C~1600 1
7= REZREST L0 bl i 1800~ 1
338268 4 Wheel (Bupersedes 0320016} g%gggg Right _______ 1;32_%232_1332 1
2 . 115C-1600-1700-1800-1900 1 351506 Right « + .. . . . 1803-6-1903-6 1
23908 4 Wheel. . 1701A Amb & Bus-1703A- 2073066 gl | a 120-120A-120B-120BA 1
18014 Amb & 5“3-13032-$221f93g: ] 3172§g LA - hritiiete 120C-120CD-1601-1D 1
o 317 Left Packard Brakes.18014-4-5-7-8 1
351670 S Wheel, & oo.o.o- 1803-6-1903-6 1 254816 Left Bendix Brakes. . 120CA-138CD
-1601A-2-17014-2-3-3A-5-18014-3A~
_ 4-H-7-8-T1900-1901A-34-4-5-7-8 1
1.4125 LINING, Shoe 315850 fp - o Bt ] 115C-1600 1
338679 3/16 x 1-3/4 x 13 Bendix Brakes EEGLT Pl A a0 WL 1700~1800-1900 1
120-1204-120B-1200-120CD-1601-1D 235505 Tl b ket 1701-1801-1901 1
-1701-1801-1901 8 251505 T AR T i X 1803-6-1903-6 1
338020 3716 x 2-1/4 x 13. . 120BA-120CA-
138CD-1601A-2-1701A Hearse-2-3-
h-1801A Heﬂr$e§4-5-7—8~l9gig 5 1.4155 PIN, Shoe strut lever
earse-4-5-7- i k i . B =
338680 3/16 x 1-3/4 x 12 (Supersedes 303068 -+ 120-120A-120B-120B4 12001%g?€ED 2
e s Bl e 303068 Packard Brakes. . .1801A-4-5-7 -8 2
2C-1600-1700-1800-19 237899 Bendix Brakes . . . .120CA-138CD-
242645 3716 x 2-1/2 x 1% {Use with 115C-1600-1A-2-1701A~2-3-3AFme
Packard brakes). 17014 Amb & Bus 1801.&"3.&"‘4-'5'-7-8-'1'1900"1901&—
-1703A~1801A Amb & Bus-1803A- 3Ad-5-7-8 2
354358 19014 Amb & B“S‘lgggi 8 335440 e v v e s . 21700-1-1800-1-1900-1 ‘2
51669 316 x 2 X 13 . . . 1803-6-1903-6 8 R S0 o Pl s (N e 1803-6-1903-6 2
2h - 1803~ 5506 (50.220) Lockwasher /8. 120 thru 19th Sr. 2
248132 338 g:ers;ze 115¢- 128% iggg iggg 8 7006 (50.100} Wut 3/8-24. . . 120 thru 19th Sr. 2
30 Oversize 120-1 Lot tent: % 7699 (50,100) Lock nut 3/8-24 .1700-1-1A-1800-1
. = - -3-1900-1-3-6 2
gZiigg g:;g;gg ‘f?§ b°§£dT1%§§gé}- -1908 2 237895 (50.242) Spring washer . 120 thru 19th Sr. 2
2646 : ST 32 OB pady - 190 4291 (50.240) Cotter pin 3/32 x 3/4. . 120-1204
7 57 Pl'll'l!ﬂ'l’y ffront) ot Tkl T1900 2 -120B-120BA-120C-120CA-120CD-
gg?ggg Secondary (Front) . . . .. T1500 2 -138CD 2
RO e & N il e T1900 4
303074 (50,4951 RIVAE | o & oo X 4289 (50.240) Cotter pin 3/32 x 1/2. .115C-1600

19

~1-1A-1D-2-1702-3-3A-5-1801A-3A-
4-5-7-8-19th Sr. 2




19.000

1.203
1.200
= 12.0340
X 405 = 12.029
1.605 O
1.023 . —19.002
12.023 — =
_ = EHBPSS
X Z 19.000
12-029 ¥ i 8
12.0315 = N7
12.0295
12.034 e 12.0315
//
7 12.032
— 12.030
1.502 = -
1.401 §
e
1.501

BRAKE SUPPORT PARTS
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1.416--1.503

BRAKE 1.416--1.503

INDEX PART SUQ. PER INDEX  PART SUG. PER

i o s DESCRIPTION AND MODELS GAR | NO. NO. UST DESCRIPTION AND MODELS s

. BRAKE SHOES—Contfinued BRAKE SUPPORT PLATE—Continued
1.416 SPRING, Shoe strut (to lever) 1.501 PLATE ASSEMBLY, Support (rear)

302729 . 120~120A-120B-120BA-120C-120CA- 303117 BTN o e e . » 120-120A-120B 1
-120CD-138CD~115C-1600-1~1A-1D-2—- 304870 LT e e g ST 120BA 1
1700-1-1A-2-3~ZA-5-1801A~34-4-5-7 335619 Right {Supersedes 315826)

_ -8-71500-1901-34-4-5-7-8 2 : 120C-1206D~1601-1D-1701 1

303061 . 120-120A71208-120BA-120C-120CA- 316600 Right Bendix. .120CA-138CD-1601A-
~120CD~138CD~115C-1600~1-1A-1D-2- 2-1701A Hearse-2-5-1801A Hearse-
17014-2-3-3A-5-1801A-3A-4-5-7-8 - —5--8-1‘1900—-1901& Hearae-a-a 1

T1900-1%01A-34-4-5-7-8 2 335693 Right (Supersedea 315764

BbtEn . == P L T 1700-1-1801-3-6-1901-3-6 2 115C- 1600—1700 1
T e N T P e T 1800-1900 2 333192 Right.1701A Amb & Bus-17034-18014
Amb & Bus-1803A-1901A Amb & Bus

-190%4 1

BRAKE SUPPORT PLATE 333942 Right Bendix. .1703~1804-7~1904-7 1

: 347087 Right Bendix. . . . . . 1800-1900 1

1.500 PLATE ASSEMBLY, Brake support (front) Z48025 Right Bendix. . . . . . 1291—190% i

1 RiahE b o o e genramaks 1 Zh1482 Right Bendix. . . . 1803-6-1503-6 1

cdasa S e oo e G g 203116 Left. . . . . . . . 1202120A-120B 1

315808 Right . . 120C-120CD-1601-1D-1701 1 304869 Lefb. o« oeoain s 12084 1

216486 Right Bendix. 120CA-138CD-1601A-2 335518 left (Supersedes 315625} :
-1701A Hearse-2-3-5-1801A Hearse 120C-120CD-1601-1D-1701 1

-4-5-7-8-1601A Hearse-4-5-7-8 1 316601 Left Bendix . 120CA-138CD-16014-2

315762 BEEHE, b ek 115C-1600-2700 1 -1701h Hearse~2-5-1801A Hearse-§

237711 Right Bendix. . .1701A Amb & Bus- -8-T1900-1901A Hearse-5-8 1
1703A-1801A Amb & Bus-1803A-15014 335592 Left (Supersedes 315763)

Amb % Bus-1903A 1 - 115C-1600-1700 1

303114 Left. . « . « o . . 120-120A-120B 1 - 333191 Left. 17014 Amb & Bus-1703A-1801A

304867 R 1 G TR Amb & Bus-1803A-1901A Amb isg;i ;

* 315807 Left. . . 1200-120CD-1601-1D-1701 1 ; S

212435 Left Bendix :. 120CA-138CD-1601A-2 333941 Left Berdix . .1703-1804-7-1904-7 1
-1701A Hearse-2-3-5-1801A Hearse- 247086 Left Bendix . . . . . . 1800-1900 1

4-5-7-8-1901A Hearse-4-5-7-8 1 348024 Left Bendix . . . . . . 1801-1901 1

315761 Left. . . . . » + +115C-1600-1700 1 351481 Left Bendix . . . . 1803-6-1903-6 1

237710 Left Bendix 17014 Amb & Bus-170%A 254400 Hlxght. PRaERtL, Sh e e [ 1800 1
—1801A Amb & Bus-1803A-1901A Amb 354289 R}ght. PRCEARAY (i e e 1801 1

& Bus-1903A 1 354301 Right Packard . . . . . 1801A-5-8 1

347084 Bendix. « . .+ . v s s w 1800-1500 2 254303 Right Packard . . . . . . ,1804-7 1

348023 Bendix. . . . . . 1801-T1900-1901 2 354399 Left Packard, . v o'v e o ls 1800 1

351480 Bendix. . » . . . . 1803-6-1903-6 2 354288 Left Peckatd. < » % ¢ o o o 1801 1

354401 Prehrdll s a0 b D N Ak 1800 2 354300 Left Packerd. . . . . . 1801A-5-8 1

354291 PRERREY 3.0 ot i ol 1801 2 554302 Left Packard. . . . . - - . 1804-7 1

354312 Right Packard . . . 18014-4-5-7-8 1 7819 (50.000) Screw 3/8-24 x 1 hex hd

354311 Left Packard. . . . 1801A-4-5-7-8 1 120-1204-120B-120BA~120C-120CA~

302075 (50.003) Screw-long. . 120-120A-120B-120BA 2 120CD-138CD-115C 12

315760 (50.003) Screw-Long.120C-120CA-120CD-138CD 7853 150.003)  Screw 3/8-24 x.1-1/8 hex hd

-125C-1600-1-1A-1D-2-1700-1-14 16th thru 19th Sr. 12
Hearse-2-3-5-1800-1-14 Hearse-3-4 5506 150.220) Lockwasher 3/8
~5-6-7-8-1900~1-1A Hearse~3-4-5-6 120 thru 17th Sr.-19th Sr. 12
hg 2 6986 (50.230) Lockwasher 3/8 Sha;:gpgoof 5
o . i th & 19th 3r. 12
#34D79 150-003) sf;;;éoﬁb fgii-fa"‘égi_f?&fﬁ% 7006 (50.100) Kut 3/8-24. . .120 thru 19th Sr. 12
& Bus—%Qgﬂ 2
; ¥ R th th Se.

gggg;g fggﬁg: ke A AR e e b O 1.502 COVER, Support plate adjusting hole

120-120A-120B-120BA 2 202719 e e a ) A20 S 29k SR

302075 (H0.00%) Screw-Intermediate, . .1200-120CA
-120CD-138CD-115C-1600-1~1A-1D-2 ,

-1700-1-14 Hearse-2-3-5-1800-1-14A 1.50%3 SEAL & BRACKETS ASSEMBLY, Support plate water
Hearse-3-4-5-6-7-8-1900-1-1A~ s R L AN Ee v+ . 120-190A-120B 4
F Hearse-3-4-5-6-7-8 2 ZAPTE R ML s e ey g 120BA 4
234577 (50.003) Screw-Intermediate. . 17014 Amb & 7721 (50.004) Clamp screw £10-72 x 1 fill hd
Bus-1703A-18014 Amb & Bus-1803A- 120-120A-120B-120BA 4
13014 Amb & Bus-19034 2 5500 (50.220) Lockwasher #10
72Z7 (50.220) Lockwasher 1/2. . 17014 Amb & Bus 120~1204-120B-120BA 4
-17034-18014 Amb & Bus-1803A-19th 5416 (50.100) Nut #10-32 plain
§r. 2 120-120A-120B-120BA 4
7107 (50.110) Nut 7/16-20 Ca%i; o ppml s o 231032 (50.140) Nut ¥10-32 square . . .1208-120BA 4
7108 (50.110) Wut 1/2-20. « « i s 4 o o & o & 4
4291 (50,240) Cotter pin 35/32 x 3/4
120 thru 19th Sr. 8

2




1.5035--1. 6054

BRAKE 3

1.5035--1. 6054
INDEX PART SuQ. PER INDEX PART SUG. PER
LIST DESCRIPTION AND MODELS CAR NO. NO. LIST DESCRIPTION AND MODELS CAR

NO. NO.

BRAKE SUPPORT PLATE—Confinved -

1.5035 SEAL, Suppert plate water

SRS At Lt TR e T, « 1200-120CD-1603 -1D-1701
316187 120CA-138CD-16014-2-1701A-Hearse~2
~-2.5-1801A Hearse-4-5-7-8-T1900-

19014 Hearse-4-5-7-8

716185 T P P A L « 115C-1600-1700
234729 iy el -1701A Amb & Bus-17034

Z1801A Amb & Bus-1803A-1901A Anb
& Bus-1903A

1.504 - SPRiING, Support plate water seal

316188 12QC-120CA-120CD-138CD~115C-1600-1
-14-1D-2-1700-1-1A-2~3-34-5-18014
-3A-4-5-7-8-T1900~1901A~34-4-5-7-8

BRAKE TUBING
1.600 TUBE ASSEMBLY, Brake (front cross tube)

316631 RHE - ol e 120C~120CD-138CD-115C

303107 HEEF W L A e L i Wy 120-120B

324152 RED . . 1600-1- 1A-1D-2-1700-1-1A-2

1800- 1—1A—3 BA-4~H-6-7-8-1900-1-14

335601 RHD e T Y T i AT R . 01?03'3A-5

362086 RHD . . . . ... .1903-3A-4-5-6-7-8
1.601 TUBE ;SSEQGLY, {Front end junction to brake

hose

302489 LHD Right 120-120A-120B-120BA-120C

-120CA~120CD-138CD-115C

302488 LHD Left. 120-120A-120B-120BA-120C

~120CA~120CD~138CD-115C

324150 LED . + . . . . 16th thru 19th Sr.

224151 LHD . . . 1600-1-14-1D-2-1700-1-1A

335&2 LlHD = AL ey s W 1?03"%“5

348911 LHD . . . 1800 1-1A-3-34-4-5-6-7-8

-1900-1-14

302488 RHD . . . 120-1204-120B-120BA-120C

~120CA-120CD-138CD-11RC

224150 RHD .1600-1-14-1D-2-1700-1-1A-3-3A

-5-1800-1-1A-3~3A-4-5-6-7-8

362087 Yo e At . «1903-3A-4-5-6-7-8

1.602 TUBE ASSEMBLY, {Front end junction to rear
axle junctlon)

316630 O A 120C-120CD-138CD
303109 - LT L LR S SR T W
316609 T e LI e B e 115C
304158 e P e el e I ot e Aea0
324160 T i DR B . o+ (1601-1D
324162 I e SR Y
304164 R, i e "Trvel 1602
333683 T RS R R Rl = G "
233684 T MR R gt . . 17013
333685 L o 1701A-3A-16014~3A
332606 BBEGS - e 1702-5-1805-8
351058 RS bl . o+ +1800-1500
351057 PRRE AT el S 1801-3-6-1901-3-6
341811 o AR ARSI oo, T B
358173 R s e e .« . 1901A-34
258174 TR e P T B R R | ) e
358175 B s T L ardh s

[ S Y =Y

L N T S

s b b b b b B e e

BRAKE TUBING—Continued

1.60% TUBE ASSEMBL‘:’S {Master cylinder to front

end junctlion

302486 LHD . . . . . 120-1204-120B-120BA
315484 LHD . . . .120C-120CA-120CD-138CD
315341 LHIE R e BT T e W 115C
324153 LHD e 0 ik 1600-1?00-1800 1900
324155 LHD . 1601-1A-1D-2-1701~1A-2-3-34
-5-1801-1A-3-34-4-5~-6-7-8-1501~

1A-3-3A~4-5-6-7-8

Z16608 113 e 120C-120CD-138CD
203108 B fomn ATt s T . 120-1203
216607 RHD . oA g e PR S 115C
524154 RHD . . . . . 1600-1700-1800-1900
324156 RHD . 1601- 1&—1D—2*1701*1A*2 -2-34-

B~1801-1A-3-34~4-5-6-7-§-1901-
14-3-FA-4-5-6-7-8

1.604 TUBE ASSEMBLY, (Master cylinder to rear axie

junction)
302487 BHB SR e ol o B 120-120B
203240 EHD " « b b W & el e r il PO R=T20EK
315340 B OA e .+ 120C-120CD-115C
316548 PR S A b e O
317656 (%) DIPTSR e s e e « . .« 138CD
324159 TN o v i 1 B s « 1600~-1-1D
224161 LfDeny 0, Ra B ¢ . 4 ol T TOOLA
324163 BHD « % % B 0. PIERER L1602
333680 LBDe?s .- = s v« «1700-1-3
333681 BHD: b5 e 1701#-3A—1801A«-3A
333682 B S e g e 1702-5-1805-8
348908 LHD . . . . 1800-1-3-6-1900-1-3-5
241812 [TTT e s SR -~
358177 LHEY il o oy S s+ o+ . 21901A-3A
258176 LHE & 15 e A oLl « +T1900-1504-7
358178 TR L8 ba e ey | ol e e 5 . 1905-8
1.605 TUBE ASSEMBLY, (Rear axle junction to rear
wheel }
302491 Right . . . . 120-120A-120B-120BA
*215414 Right . . 120C-120CD~138CD-117C
*x316671 Right .1200—12OCA—12OCD -128CD-115C
*202491 Bight .ol si v s AR AR T
219993 Right »1600-1-1D-1700-1-3-1801-3-
4-6-7-T1900-1901-%-4-6-7
324146 Right .1601A-2-17014-2-3A-5-1801A
-3ﬁ-5-8~1901h—3!l—5 -8
747132 Right . . . . . . . . .1800-1900
202490 Left. « « » 320-120A-120B-120BA
**315415 Left. 1200—12OCA -120CD-138CD-115C
*202490 5 ey g e RA LIS i 120CA
226942 Y R U S voale v G0N
324145 TG 5 ke b ot eyl PR R
33687 ST iim s A TOORAEE
333688 Left. .17014-2-3A-5-1801A-3A-5-8~
1501A-3A-5-8
247131 left. 1800—1—3—4»6—7~1900-1—3—4—?
1.6064 c¢LiP, Tube

231157 (50.600) (To frame) (Supersedes 302724)
120-1204-120B-120BA-120C-120CA-
1200D-138CD-115C
{To frame). ,120-120A-120B-120BA-~
120C-120CA-120CD-138CD-115C-1800
-1—1A—3-3A—4-5-6»7—8—19th Sr.
* Use with bolited om rear axle case cover.
** Use with welded rear axle case cover.

202134 (50.600)

[

e s e

e e s e e o

P S e Y T = = =




1.6054 1.611 BRAKE }.6054--1.611

PER | INDEX PART S$UG. PER
CAR o i i ey DESCRIPTION AND MODELS CaR

INDEX PART SUQ.

NO. NO. | LIST DESCRIPTION AND MODELS

. BRAKE TUBING—Continued BRAKE TUBING—Continyed

1.6054 CLIP, Tube - Contlinued 1,611 UNIOR RUT, Tubes

302R3%9 {50.600) (To rear axle) 120-120A-120B-120BA ADRQANT ™ o e mE e e . « 120 thru 19th Sr. 12
-120C-120CA-120CD-1%8CD-115C 3
202725 (50.003) Screw 7/16-20 x 1/2 bex hd (Rear
axle). . 120-1204-120B-120BA-120C
-120CA-120CD-1368CD-115C 1
5728 {50.220) Lockwasher 7/16 {Rear axle)
120-1204-1208B-120BA 1
5806 {50.2%0) Lockwasher 7/16 Shakeproof (Rear
axle) 120B-120BA-120C-120CA-120CD
~128Cp-115C 1

1.6055 CLiP, Tube (& lamp front cable front
channel)

220296 (50,600} Boltless 1/4 double
1200-120CA-120CD-138CD-115C 2

1.6056 CLIP, Tube (& wiring harness)

200169 150.600) . ¢ 4 8+ = s x4 a0 s s ,120CA
2202596 (50.600) Boltless 1/4 x 1/4 double
16th thru 19th Sr.
320297 (50.600) Boltless 1/4 x 3/8 double
17th-18th & 19th Sr.
7710 {50.004) Screw ¥10-32 x %/8 fill hd. .120CA
101200 ¢(50.200) Plain washer. . . . . . . . . 120CA
5500 (50,2200 Lockwasher #10. . . . . . . +120CA
7003 (50,100) Mut #10-32. . « . « .« . . . .120CA

NP W3 [

. 1.606 JUNCTION ASSEMBLY, Tubes front end

SOPTORE . S i e 120 thru 1$th Sr.-
7826 (50.00%) Screw 5/16-24 x 5/8 hex hd

120-120A-120B-120BA-120C-120CA-

120CD- 1580D—1150 1

5604 {50.220) Lockwasher 5/16 . . . . . . . . 1

1

1

v ]

7005 (50.100) Mut 5/16-24 . . . . . . . . 5 nh
303933 Screw 5/16-18 x 9/16 hex hd
washer type. .16th thru 19th Sr.-

1.607 HOSE ASSEMBLY, Tubes

AR L e P i el gt 120 thru 15th 3r.
216724 (50,6000 Clip. « « « « « . 120 thru 19th Sr.

LS LN Y]

1,6075 GASKET, Tube hose assembly {fromnt)
2OTOTMERI SRR T e e s 120 thru 19th S8r. 2

1.608 JUNCTION, Tubes rear axle
s gl LS SRR B Gl T S MR S 120 thew 19th Sr.
6443 (50.003) Screw 7/16-20 x 1 hex hd. . . . .
5806 (50.230} Lockwasher 7/16 shakeproof. . .

P

1.609 VYENT SCREW, Tube rear axle junction
330801 Vent screw 7/16-20 x 7/8 hex hd
1600-1-3-6-19th 8r.
5806 (50.230) Lockwasher 7/16 shakeproof. . . .

(RS

. 1.610 CAP, Tube rear axle junction vent screw

: s RN PR et 1800-1-3-6-19th Sr.
‘ h8O6 (50.2%30) Lockwasher 7/16 shakeproof. . . . 1

—

23





